
Prepared for the 
Water Engineering Research Laboratory 

Office of Research and Development 
U.S. Environmental Protection Agency 

Champaign, Illinois 
March 1987 

RELATIONSHIPS BETWEEN WATER QUALITY 

AND CORROSION OF PLUMBING MATERIALS IN BUILDINGS 

VOLUME I. GALVANIZED STEEL AND COPPER PLUMBING SYSTEMS 

by 

Chester H. Neffand Michael R. Schock 
Illinois State Water Survey 

and 

John I. Marden 
University of Illinois 

SWS Contract Report 416-I 

Illinois State Water Survey Division 
AQUATIC CHEMISTRY SECTION 

AT THE 
UNIVERSITY OF ILLINOIS 



RELATIONSHIPS BETWEEN WATER QUALITY AND 
CORROSION OF PLUMBING MATERIALS IN BUILDINGS 

VOLUME I. GALVANIZED STEEL AND COPPER PLUMBING SYSTEMS 
[...]
installation to form protective films on the surface. Metaphosphates, 
metasilicates, and nitrates, along with other chemicals, have been used 
for precoating galvanized steel materials in Australia3 and France (M. 
Dreulle, Cie Royale Asturienne des Mines, personal communication, 
1971 ). 

6. Extensive studies are needed to identify the interrelationships and 
unknown factors which influence the corrosion rate and dissolution of 
metals in public water supplies. Field studies were inadequate for 
this purpose due to an excessive number of known variables, unknown or 
missing variables, lack of control of the variables, and interactions 
among the many variables. Future studies should be conducted under 
closely controlled laboratory conditions where a few selected variables 
are examined at one time. As the basic chemical relationships are 
established, a general model could be developed and extended to Systems 
of increasing complication. 

7. A standard procedure should be adopted for determining and reporting 
corrosion measurements in public water supplies. The planned interval 

13 



test method, which compares the weight loSS of specimens over various 
time frames, is currently the best procedure for detecting significant 
changes in the corrosivity of potable water. Satisfactory weight loss 
measurements are obtained by the ASTM D2688 method; however, multiple 
corrosion specimens are recommended for each test interval. The method 
is adaptable to steel, galvanized steel, copper, solder, and brass 
materials in 1/2" to 2" nominal pipe dimensions. 

Long-term exposure of corrosion specimens is required due to the low 
corrosivity of most water supplies. From six- to eighteen-month 
exposure of specimens is recommended depending on the material exposed 
and the corrosivity of the water supply. A Single weight loss measure-
ment of corrosion rate assumes a linear relationship with time but may 
be satisfactory when only the corrodibility of the metal is of interest 
in a controlled environment. 

8. An instantaneous corrosion rate measurement procedure capable of 
detecting short-term variations in the corrosivity of public water 
supplies should be developed. Commercially available instruments could 
be utilized, but suitable probes need to be developed which simulate 
the corrosion mechanisms occurring on the surface of a pipe. It is 
unlikely that a Single probe could be made sensitive to the multitude 
of variables present in water supplies and could reflect pitting or 
scale deposition, for example. Instantaneous corrosion rate values 
would be useful in providing immediate Information on the effects of 
changes in treatment or variations in water quality. 

9. Further research is required to identify and quantify the minerals 
formed by corrosion or deposition on the surfaces of plumbing materials 
exposed to potable water. X-ray diffraction studies of the surface 
films would assist in understanding the basic corrosion mechanisms 
responsible for the film formation and also would assist in differenti-
ating which water chemistry parameters are significant in the process 
of formation. This Information would be useful for designing water 
treatment programs which would enhance the development of protective 
surface films. 

Research is necessary to develop appropriate sampling and sample 
handling methodology for water-formed deposits, because dehydration and 
oxidation can readily transform solids prior to or during X-ray 
analysis. Correlation with the predictions made by chemical corrosion 
and water treatment modeis can be made only if the analyzed solids 
correspond to those that were formed and adhered to the pipe interior 
surface when covered by the water. 

Experience in this and other corrosion studies also indicates that the 
surface films are often mixtures of multiple solids and are poorly 
crystalline, microcrystalline, or amorphous. These properties make 
simple glass slide preparation techniques and manual pattern indexing 
and file searching of limited value in correctly identifying the Com
pounds. More emphasis is needed in this area, as well. 

14 



10. Further statistical analysis is recommended for the corrosion and 
analytical data presented in this report. Meaningful relationships 
between the chemical factors and the trace metal content of samples may 
have been obscured by the numerous variables evaluated by multiple 
linear regression analyses. The number of independent variables should 
be selectively reduced and when variables are interrelated, only one of 
the variables should be evaluated. In this study, the most common in
dependent variables found in modeis predicting the metal concentrations 
in water samples were temperature, chlorine, pH, silica, and nitrate. 
To a lesser extent, chloride, sodium, potassium, sulfate, magnesium, 
and alkalinity appeared in some modeis. These parameters should be 
considered for continued modeling studies. 

REFERENCES 

1. Nielsen, K. Control of Metal Contaminants in Drinking Water in Denmark. 
Aqua, No. 4 (1983). 

2. Atlas, D., J. Coombs, and O. T. Zajicek. The Corrosion of Copper in 
Chlorinated Waters. Water Res., 16:693 (1982). 

3. Stein, A. The Prevention of Corrosion in Galvanized Iron Water Tanks. 
Australian Corrosion Engineering, Vol. 8, No. 12 (1964). 

15 



SECTION 4 

TREATMENT PROCESSES AND QUALITY OF SELECTED WATER SUPPLIES 

CRITERIA EMPLOYED FOR SELECTING WATER SUPPLIES 

The corrosion investigation was limited to public water supplies within 
the boundaries of the state of Illinois. This restriction was applied 
because of travel considerations. Frequent Visits were anticipated to each 
corrosion test site and were planned to coincide with other ISWS project 
activities within the state. 

Approximately twenty public water supplies were evaluated as potential 
locations for the corrosion test sites. The selection process considered 
water source, treatment processes, water quality, and corrosion control 
programs, all factors which influence the corrosivity of public water 
supplies. 

Abundant sources of water are found in Illinois, where in 1980, public 
water supplies withdrew 480,000,000 gpd (gallons per day) of ground water 
and 1,780,000,000 gpd of surface water for consumption.1 The water supplies 
of Carbondale, IL and Springfield, IL were selected to be representative of 
typical surface water sources. A deep ground-water source was selected at 
the state correctional center near Dwight, IL, and shallow ground-water 
sources were selected at the Champaign, IL and Dwight, IL public water 
supplies. 

The water quality of the distribution water for each supply was also 
examined and water supplies were selected which exhibited mineral concentra-
tions typical of Illinois water supplies. The major chemical constituents 
considered for this purpose were pH, alkalinity, total dissolved solids, 
chloride, sulfate, calcium, chlorine residual, and dissolved oxygen. Because 
of the limited number of water supplies which could be studied, many con
stituents which influence the corrosivity of water were not employed as 
criteria in the selection process but were monitored throughout the corro
sion study. 

Common raw water treatment processes for Illinois supplies are lime 
softening, ion exchange softening, clarification, filtration, and aeration. 
chlorination and fluoridation are mandated treatment programs for all water 
supplies and may be the only treatment applied in the case of some 
ground-water sources. Treatment processes influence the corrosivity of water 
and were an important consideration for selecting specific water supplies. 

16 



Various treatment programs are also employed by Illinois water supplies 
to control corrosion in the distribution system.2 Calcium-carbonate-based 
programs are prevalent for lime-softened water supplies and surface water 
supplies. Polyphosphate programs have been applied to both surface water 
and ground-water sources.3 Silicate programs are often applied to Systems 
using ion exchange softening.14 The effectiveness of the various corrosion 
control programs was studied and was the basis for selecting certain water 
supplies for the study. 

Table 2 summarizes the criteria employed in selecting each water supply 
for the corrosion study and Table 3 summarizes the water quality of the 
selected supplies. 

WATER SUPPLY "A", CARBONDALE, IL 

The public water supply for the southern Illinois Community of 
Carbondale is a municipally owned utility serving approximately 65,000 
customers. The source of water is a lake located eight miles from the city. 
The low alkalinity and low hardness characteristics of the surface water 
require only clarification, filtration, and chlorination to produce a water 

17 

TABLE 2. CRITERIA 

Criterion 

Water source 
Surface water 
Ground water (deep) 
Ground water (shallow) 

Water treatment processes 
Chlorination 
Fluoridation 
Clarification 
Filtration 
Aeration 
Lime softening 
Ion exchange 

Corrosion control programs 
Calcium carbonate base 
Polyphosphate 
Silicate 
pH 

EMPLOYED 

"A" 

X 

X 
X 
X 
X 

X 

X 

FOR 

"B" 

X 

X 
X 

X 

X 

X 

X 

SELECTING 
Publ 

WATER 
ic water 
"C" 

X 

X 
X 

X 

X 

X 
X 

SUPPLIES 
supply 
"D" 

X 

X 
X 

X 

"E" 

X 

X 
X 

X 
X 

X 

X 
X 

"F" 

X 

X 
X 
X 
X 

X 

X 

X 



TABLE 3. RANGE OF WATER QUALITY PARAMETERS 
FOR SELECTED PUBLIC WATER SUPPLIES* 

* Concentrations expressed as mg/L except for pH and temperacure 

of acceptable quality for drinking. However, the finished water is still 
corrosive to galvanized steel, cast iron, and ductile iron materials in the 
distribution system. A corrosion control treatment program is therefore 
required in addition to the clarification and filtration treatment 
processes, to minimize "red" water problems. 

The water treatment plant production averaged 3,800,000 gallons per day 
during the period from September 1, 1981 through June 30, 1983. During this 
time frame, the average chemical dosages were 7.3 mg/L lime, 2.0 mg/L poly
er, 34 mg/L alum, 7.5 mg/L chlorine, and 0.5 mg/L fluoride. Figure 1 is a 
line drawing indicating the locations where the chemicals were injected in 
the water treatment system. 

Two corrosion control programs were employed during the aforementioned 
period. A proprietary fused phosphate-zinc glass product (0.7 mg/L) was 
injected into the filter effluent prior to the final chlorination point. 
The addition of this product was stopped on February 17, 1982 due to inade-
quate control of the "red" water. On February 22, 1982 liquid caustic soda 
treatment was begun to increase the distribution water pH to 8.5. The 
average caustic soda dosage was 19 mg/L (NaOH), although the dosage fluc-
tuated daily with alum and chlorine dosage. The caustic soda was injected 

18 

Parameter 

Sulfate (SO4) 
Chloride (Cl) 
Alkalinity (as CaCO3) 
Silica (SiO2) 
Nitrate (NO3) 
Poly phosphate (PO4) 
Total inorganic phosphate (PO4) 
Free residual chloride (Cl2) 
Total residual chloride (Cl2) 
Total organic carbon (C) 
Dissolved Oxygen (O2) 
Calcium (Ca) 
Sodium (Na) 
Potassium (K) 
Magnesium (Mg) 
Total dissolved solids 
pH (Standard units) 
Temperature (°C) 

"A" 

l6-4l 
4-1 1 
31-68 
1-5 

0.2-3.0 
0.0-0.6 
0.0-0.8 
0.1-2.6 
0.1-2.9 
3.6-10.5 
1 .5-13.2 
9.8-24.5 
5-28 

0.6-3.2 
1.0-5.3 
95-149 
6.0-10.0 
4-28 

"B" 

14-57 
3-16 

82-128 
5-10 

0.1-0.5 
0.0-0.1 
0.0-0.1 
0.1-1 .8 
0.1-2.7 
1 .1-8.2 
1.0-7.0 
9.8-14.5 
23-37 
1.7-2.5 
9.8-11 
136-229 
8.1-9.1 
8-26 

Water 
"C" 

2-293 
185-1032 
215-336 
9-29 

0.1-6.2 
0.0-0.1 
0.0-0.1 
0.1-2.5 
0.1-3.0 

1-13 
6.8-10.6 
1-77 

295-690 
1 .4-29.5 
0.9-56.0 
1 181-1929 
7.3-9.4 
7-26 

Supply 
"D" 

1-671 
36-235 
253-397 
8-20 

0.1-11.0 
0.4-8.9 
1.0-10.4 
0.2-2.1 
0.4-4.0 
4.8-27.5 
0.6-5.4 
32-129 
150-222 
3.2-4.5 
20-55 
736-1270 
7.3-8.2 
8-21 

"E" 

49-590 
52-323 
266-369 
8-28 

0.3-13.5 
0.0-3.8 
0.8-4.3 
0.1-0.6 
0.4-2.0 
5.3-16.6 
0.4-8.9 
8-24 

261-380 
0.8-7.4 
4.0-10.4 
830-1266 
7.6-8.7 
8-24 

"F" 

24-68 
17-35 
25-60 
1-12 
2-34 

0.0-0.6 
0.0-0.8 
0.1-3.0 
0.1-3.2 
1 .7-4.8 
5.0-13.0 
13-35 
3-11 

1.8-4.2 
5-20 

147-277 
9.0-10.4 

4-29 



Figure 1. Water supply "A" treatment System. 

prior to the filters during the study; however, the injection point has been 
changed to the filter effluent since the study was completed. 

The unforeseen change in the corrosion control program contributed to a 
dramatic change in pH and polyphosphate concentrations and subtle changes in 
sodium and calcium concentrations during the corrosion study. 

WATER SUPPLY "B", CHAMPAIGN-URBANA, IL 

The public water supply for the central Illinois Community of 
Champaign-Urbana is a privately owned utility serving approximately 95,000 
consumers. The source of water is a sand aad gravel aquifer located 150-300 
feet below the surface. Eighteen wells are in operation which pump water 
from two well fields to two water treatment plants at separate locations in 
the Community. The treatment plants combine to produce 14-16 mgd of 
lime-softened water. The plant effluents are of equivalent quality and 
discharge into a common distribution system. The general water quality of 
the untreated and the treated water is shown in Table 4. 

A split stream lime-softening process is employed to reduce the hard-
ness, alkalinity, and iron concentrations of the source (Figure 2). Lime, 
liquid sodium Silicate, and ferric sulfate are applied to an upflow solids 
contact clarifier at a dosage rate of 200-300 mg/L, 7-10 mg/L, and 5 mg/L, 
respectively. Approximately 30$ of the raw water bypasses the clarifier and 
is mixed with the clarifier effluent. Sulfuric acid, chlorine, and fluoride 
are added prior to filtration. 

Breakpoint chlorination is practiced during the spring, summer, and 
fall months each year to control ammonia-metabolizing bacteria which have 
caused water quality problems in the past. A breakpoint chlorination pro
gram is practiced for 30 days with 12-15 mg/L of chlorine applied. The 
chlorine dosage is then reduced to 3-4 mg/L for 30 days. During breakpoint 
chlorination periods, sulfuric acid dosage is reduced from 35-40 mg/L to 
15-20 mg/L. The chlorination program caused cyclic variations in chloride, 
sulfate, and free chlorine concentrations during the study. 

19 



* ISWS Lab. No. 150853, composite of five wells; 
concentrations expressed as mg/L 
IEPA Lab. No. B28823; concentrations expressed as mg/L 

Figure 2. Water supply "B" treatment System. 

WATER SUPPLY "C", DWIGHT C0RRECTI0NAL CENTER 

The Dwight Correctional Center (DCC) is a State of Illinois facility 
serving approximately 500 female residents in central Illinois. The public 
water supply for DCC pumps water from two deep wells (1200 feet) which are 
highly mineralized and have high hydrogen sulfide and iron concentrations. 
Well No. 2 is slightly less mineralized than Well No. 1 and is the well 

20 

TABLE 4. 

Parameter 

Iron (Fe) 
Calcium (Ca) 
Magnesium (Mg) 
Sodium (Na) 
Silica (SiO2) 
Fluoride (F) 
Chloride (Cl) 
Nitrate (NO3) 
Sulfate (SO4) 
Alkalinity (as 
Hardness (as Ca 
Total dissolved 

CaCO3) 
CO3) 
[ solids 

QUALITY OF WATER SUPPLY 

Untreated water 

1 .2 
59.8 
28.8 
35.0 
15.4 
0.3 
2.0 
5.3 
7.0 

328.0 
268.0 
347.0 

"B" 

Treated water 

<0.1 
12.0 
10.0 
39.0 
5.9 
1 .1 
4.9 
<0.1 
45.0 
100.0 
60.0 
190.0 



pumped on a daily basis. Well No. 1 is operated only during repairs to Well 
No. 2 or when backup capacity is needed. Average pumpage is 72,000 gallons 
per day. 

The ground water is aerated and chlorinated to remove iron and hydrogen 
sulfide. It then flows by gravity into a clear well where the iron is 
allowed to settle. The water is then pumped from the clear well through 
water softeners to reduce the hardness in the distribution system, which is 
controlled by blending approxiraately 25% hard water into the softener 
effluent. A flow diagram and chemical injection locations are shown in 
Figure 3. 

The high dissolved solids, high dissolved oxygen, and low hardness of 
the distribution water were anticipated to increase the corrosivity of water 
supply "C". 

Liquid sodium Silicate is applied to provide an 8-11 mg/L (as SiO2) 
silica increase to inhibit corrosion. Caustic soda is also applied to 
increase the distribution water pH to 8.3 to further reduce the corrosion of 
the system. Chemicals are automatically proportioned and injected into the 
distribution system after softening. 

The chemical analyses of the ground water and distribution water 
observed for water supply "C" during the corrosion study are shown in 
Table 5. Unscheduled outages of Well No. 1 occurred on two occasions which 
drastically altered the water quality. A significant change in chloride, 
sulfate, and sodium concentrations was experienced due to use of Well No. 2 
during the outages. 

Figure 3. Water supply "C" treatment system. 

21 



* ISWS Lab. No. 217018, April 19, 1982; concentrations expressed as mg/L 
IEPA Lab. No. B034063, Jan. 27, 1982; concentrations expressed as mg/L 

∆ IEPA Lab. No. B034059, Jan. 27, 1982; concentrations expressed as mg/L 

WATER SUPPLY "D", DWIGHT, IL 

The municipally owned public water supply serving Dwight, Illinois 
(population 4200) operates five wells to obtain water from a sand and gravel 
aquifer at a depth of 130-140 feet below the surface. The wells are located 
close together in the center of the Community. Well No. 1 is the oldest 
operating well and has been in use since 1891. Well No. 2 and Well No. 3 
have been abandoned and filled. Wells No. 4, 5, 6, and 7 were added as the 
demand for water increased. Well No. 7 is the newest and was placed in 
operation in late 1980. 

The wells are operated 4-6 hours a day on a 3-day rotation schedule 
with Wells No. 1 , 4, and 5 operating as a unit on the first day of the 
schedule, Well No. 6 operating on the second day, and Well No. 7 operating 
on the third day. The average daily pumping rate for the wells from 
November 1981 through October 1983 was 434,000 gpd. During this two-year 
period, the percentage of the total water withdrawn by the various wells was 
as follows: Wells No. 1, 4, & 5 (36%), Well No. 6 (30%), and Well No. 7 
(34%). 

To meet public health regulations, chlorine gas and fluosilicic acid 
are also applied to the well discharge before it enters the distribution 
system. Twenty-nine finished water samples were submitted to the Illinois 
EPA laboratory for analyses between January 1981 and May 1983, indicating an 
average fluoride concentration of 0.92 mg/L. 

22 

Parameter 

Iron (Fe) 
Calcium (Ca) 
Magnesium (Mg) 
Sodium (Na) 
Silica (SiO2) 
Fluoride (F) 
Chloride (Cl) 
Sulfate (SO4) 
Alkalinity (as CaCO3) 
Hardness (as CaCO3) 
TDS 

TABLE 5. QUALITY 0F 

Well no. 1* 

0.5 
95.4 
54.6 
547.0 
16.6 
--
0 

980.0 
240.0 
462.0 
1790.0 

WATER SUPPLY "C" 

Well no. 

2.9 
58.0 
31.0 
320.0 
6.7 
1.3 

358.0 
221 .0 
288.0 
295.0 
1250.0 

Distribution∆ 

0.2 
19.0 
10.4 

410.0 
19.0 
1.3 

357.0 
217.0 
268.0 
88.0 

1270.0 



Because of the high iron content of the well water and lack of iron 
removal equipment, sodium hexametaphosphate, 4.3 mg/L (as (NaPO3)6) is 
applied at each well head to Sequester the ferrous iron and reduce the 
tuberculation in the cast-iron mains (Figure 4). The water plant operator 
reported that the polyphosphate addition has been successful in removing 
tuberculation in the distribution mains and in minimizing iron staining 
Problems in the Community. 

Although the wells are similar in location and depth, the water quality 
of the wells is significantly different. The general water characteristics 
of each well are shown in Table 6. 

The calcium, magnesium, sulfate, chloride, and total dissolved solids 
concentrations from the wells vary sufficiently to cause the Dwight distri
bution water quality to cycle between extremes in concentration for several 
Parameters. 

Figure 4. Water supply "D" treatment System. 

23 



* Illinois Environmental Protection Agency Chemical Analysis 
Reports, chemical concentrations expressed as mg/L 

WATER SUPPLY "E", WM. FOX DEVELOPMENTAL CENTER 

The William Fox Developmental Center is a State of Illinois Institution 
located in the Community of Dwight, Illinois, serving approximately 200 
mentally handicapped children. The Developmental Center obtains water from 
the distribution System of the Dwight public water supply (water supply 
"D"). However, additional treatment is applied to reduce the corrosivity 
and to reduce the hardness concentration of Fox Developmental Center distri
bution water. The Illinois EPA considers the Fox Developmental Center a 
public water supply separate from the Dwight city public water supply. 

The water is delivered to the Fox Developmental Center through a 
cast-iron main, which is transformed into a copper main as it enters the 
water treatment building (Figure 5). The water flows under city water 
pressure (60 psig) to an aerator to oxidize ferrous iron and flows by 
gravity into an open 5000-gallon storage tank. A calcium hypochlorite solu
tion is injected into the storage tank to provide the chlorine residuals in 
the distribution system required by the Illinois EPA. The chlorine addition 
is controlled by a water meter and timer to proportionally apply chlorine 
based on water consumption. A booster pump transfers the water from the 

24 

TABLE 6. 

Parameter 

Calcium (Ca) 
Magnesium (Mg) 
Sodium (Na) 
Boron (B) 
Ammonium (NH4) 
Potassium (K) 
Alkalinity (as CaCO3) 
Sulfate (SO4) 
Chloride (Cl) 
Silica (SiO2) 
Fluoride (F) 
Nitrate (NO3) 
Residue (TDS) 
pH (units) 
Iron (Fe) 
Manganese (Mn) 

QUALITY 

1 

1/5/82 

119 
48.3 
172 
1.3 
3.7 
5.1 

300 
500 
37 
11 
0.54 
<0.4 

1077 
7.6 
2.60 
0.26 

0F WATER 

4 

1/5/82 

142 
56.2 
177 
1.3 
4.0 
5.2 

270 
620 
40 
12 
0.50 
<0.4 

1219 
7.4 
4.4 
0.39 

SUPPLY "D"* 
Well no. 

5 

3/7/83 

135 
52 
171 
1 .4 
3.7 
4.6 

261 
612 
28 
11 
0.44 
<0.4 

1178 
7.9 
2.3 
0.32 

6 

1/5/82 

63 
30.6 
191 
1 .2 
3.6 
4.6 

353 
210 
86 
8.8 
0.67 
<0.4 

833 
7.9 
.28 
.07 

7 

3/1/84 

35 
23 
207 

1 .5 
3.9 
4.9 

382 
20 
185 
7.5 
0.72 
<0.4 
715 
8.4 
0.49 
0.28 



Figure 5. Water supply "E" treatment system. 

storage tank through two pressure sand fllters to remove particulate iron 
and then through two water softeners to reduce the hardness content. A hard 
water bypass valve is adjusted to blend 15-20% hard water into the softener 
effluent. The total hardness concentration is maintained between 60-90 mg/L 
(as CaCO3) in the distribution system by adjusting the blending valve. 
A solution of liquid sodium Silicate (28.8% SiO2) and caustic soda is pro-
portionally applied to the blended plant effluent to provide an 8 mg/L 
(SiO2) increase, and to increase the pH to approximately 8.2 in the distri
bution system. 

The average daily water usage at the Fox Developmental Center is 30,700 
gpd. The average chemical dosage during the corrosion study was 2.4 lb. of 
liquid sodium Silicate and 0.5 lb. of caustic soda per 10,000 gallon of 
water treated. 

WATER SUPPLY "F", SPRINGFIELD, IL 

The public water supply for the central Illinois Community of Spring-
field is municipally owned, serving approximately 115,000 consumers. The 
primary source of water is an impounded reservoir constructed in 1934. When 
needed, water is pumped from the Sangamon River into the reservoir to main-
tain the water level. 

25 



The water treatment plant produces between 15,000,000 to 22,000,000 
gallons per day and has a nominal capacity of 40,000,000 gallons per day. 
Coagulation and softening occur in Spaulding upflow units installed in 1936. 
A schematic of the water treatment plant is shown in Figure 6. Pretreatment 
consists of activated carbon, chlorine, potassium permanganate, and an iron 
coagulant. Lime and ferrous sulfate are added to the mixing basin of the 
Spaulding precipitator. Hydrofluosilicic acid and carbon dioxide are added 
to the water stream prior to the filters. Prior to July 1982, sterilization 
was accomplished by use of ammonia and chlorine addition to provide a 1 .0 
mg/L combined chlorine residual. Due to system contamination problems, the 
ammonia addition was stopped in July and the chlorine dosage was increased 
to produce a 2.0-5.0 mg/L free residual chlorine in the distribution system. 

After the distribution system contamination problem was corrected, the 
water plant reduced the free residual chlorine concentration and plans to 
return to the combined chlorine residual program employed prior to the con
tamination. 

Figure 6. Water supply "F" treatment system. 

REFERENCES 

1. Kirk, J. R., Jarboe, J., Sanderson, E. W., Sasman, R. J., and Lonnquist, 
C. Water Withdrawals in Illinois, 1980. Circular 152, Illinois State 
Water Survey, Urbana, Illinois (1982). 

2. Curry, M. Is Your Water Stable and What Different Does It Make? Journal 
AWWA, 70:506-512 (1978). 

3. Swayze, J. Corrosion Study at Carbondale, Illinois. Journal AWWA, 
75:101-102 (1983). 

4. Larson, T. E. Corrosion by Domestic Waters. Bulletin 59, Illinois 
State Water Survey, Urbana, Illinois, 48 pp. (1975). 

26 



SECTION 5 

CORROSION TESTING PROGRAM AND PROCEDURES 

ASTM D2688 CORROSION TESTERS 

The corrosion test assemblies and corrosion specimens employed in the 
study were prepared according to ASTM D2688 Method C procedures.1 A notable 
difference was in sizing the test assembly and specimens, which were re-
duced for installation in 1/2-inch nominal pipe size plumbing, typical for 
galvanized steel or copper tube installed in homes. 

All of the galvanized steel pipe, copper tube, and fittings were pur-
chased at a local plumbing supply house. The corrosion test assemblies and 
specimens were constructed from these materials by ISWS machine shop 
personnel to conform to the reduced dimensions shown in Figure 7. 

After careful inspection of the piping materials, two twenty-foot 
lengths of schedule 80 galvanized steel pipe and two twenty-foot lengths of 
type L copper tube were selected for specimen stock material. From this 
material, specimens were machined in a lathe to an outside diameter of 0.625 
inch and to 4.00 inches in length. The specimens were stamped with an I.D. 
number and degreased with trichloroethylene. 

One galvanized steel specimen was randomly selected from. every ten 
prepared specimens to evaluate the thickness of the zinc coating. ASTM A90, 
Standard Method for Weight of Coating on Zinc-Coated (Galvanized) Iron or 
Steel Articles,2 was employed for this evaluation. Table 7 is a summary of 
the weight of zinc (oz/ft2) found for the selected specimens. The average 
weight of the zinc coating was observed to be 3.56 oz/ft2 which exceeds the 
ASTM A53 minimum coating weight of 2.0 oz/ft2. 

SIMULATED CORROSION TEST LOOP DESIGN 

The ASTM corrosion testers were either installed in the plumbing 
Systems of a home or building or were part of a simulated test loop shown in 
Figure 8. 

The test loop was designed to simulate actual household water usage 
under very controlled conditions. Water velocity, water usage, pipe surface 
exposure, and water standing time were easily established by the use of the 
simulated test loops. The test loops also provided valuable information on 

27 



Figure 7. Cross section of specimen, spacer, sleeve, 
and union of assembled corrosion tester. 

* Prepared from 1/2-inch Schedule 80 galvanized steel 
pipe, 0.546 in. I.D. 

28 

TABLE 7. ZINC COATING 
Specimen 

no. 

G066 
G068 
G063 
G058 
G013 
G047 
G060 

0N INTERIOR 
Surface 
area (in2) 

6.86 
6.86 
6.86 
6.86 
6.86 
6.86 
6.86 

SURFACE OF 
Total zinc 

(g) 

4.179 
5.376 
5.016 
4.475 
4.331 
4.478 
5.773 

GALVANIZED STEEL SPECIMENS* 
Coating weight 

(oz/ft3) 

3.09 
3.98 
3.71 
3.31 
3.21 
3.32 
4.27 



Figure 8. Simulated corrosion test loop. 

the impact of new plumbing Systems on water quality, which is not observed 